
Memorandum 
 
 
Date: March 4, 2019 
 
To: Wausau Water Works Commission 
 
Copy: Eric Lindman 
 Dave Erickson 
 
From: Mike Gerbitz 
 Elaina Plinke 
  
 
Response to Public Comments from February 5, 2019 Wausau Water Works Commission Meeting and 
February 27, 2019 Email from Jim Force 

 
 
A Wausau Water Works Commission Meeting was held on February 5, 2019. During the public comment 
segment of the meeting, comments and questions were received by the public regarding the 2040 
Wastewater Facilities Plan. Following the meeting, Mr. Jim Force provided additional comments and 
questions for discussion at the upcoming March 5, 2019 Wausau Water Works Commission Meeting. The 
following “statements” were extracted from the Meeting Minutes of February 5, 2019 in which public 
[...]
Principal Forgiveness will be awarded in the amount of $2,000,000 for the elimination of the first 
Wastewater Treatment Facility discharge, with an additional $1,000,000 awarded for each additional 
eliminated discharge. The potential Principal Forgiveness to add Maine and Brokaw far exceeds the inflated 
cost presented in the previous illustration. 
 
Including Maine and Brokaw in the design-year service area population appears to be wise planning and use 
of limited public funds. 
 
 

Statement 2 
Regarding the present permit. [Mr. Urbanek] believes the DNR has not followed the methodology that 
they utilized in the 1979-1980 Wisconsin River study where waste load allocation numbers were generated 
and permitting levels were provided to the point sources along the river. Since that study, many paper 
mills have shut down and his sense is that the upstream capacity of the river is substantially higher and we 
should be able to take advantage of that. He thinks we should not remodel but rebalance what we already 
know. 

 
Donohue Response 
The WPDES Permit for the Wausau Wastewater Treatment Facility has effluent limit frameworks for two 
parameters that consider the assimilative capacity of the Wisconsin River: phosphorus and biochemical 
oxygen demand (BOD). 
 



 Page 3 
 

Phosphorus – The effluent phosphorus limit will be defined by a Total Maximum Daily Limit (TMDL) that the 
WDNR has developed and the United States Environmental Protection Agency (USEPA) is reviewing. The 
TMDL was submitted to USEPA in 2018 and considers only present-day dischargers. The USEPA is expected to 
approve the TMDL, which recognizes the fact that the Brokaw pulp and paper mill is no longer discharging to 
the Wisconsin River upstream of Wausau. In effect, all dischargers to the Wisconsin River, including the City 
of Wausau, will benefit from the elimination of the Brokaw pulp and paper mill.  
 

BOD – The WDNR recognized that assimilative capacity increased after the Brokaw pulp and paper mill was 
closed. In 2013, nearly all (90%) of the BOD-wasteload allocation (WLA) for the Brokaw mill was reassigned to 
the wastewater treatment facility serving the Mosinee mill. According to the Department, the opportunity to 
claim the remaining 10% of this capacity has passed. The Department does, however, plan to revisit the BOD-
WLA in the next several years. Nevertheless, if the WDNR revises the BOD-WLA and/or gives Wausau the 
small remaining fraction of the Brokaw mill wasteload (10%), the BOD effluent limits might increase slightly. 
Considering the impending phosphorus TMDL, the filtration technology necessary to comply with that 
phosphorus TMDL, and how BOD compliance is achieved at a wastewater treatment facility, the proposed 
technologies, improvements, and project would be largely unchanged. Slightly revised BOD effluent limits 
would be a welcomed change because less stringent limits carry less risk of violation; however, they would 
not reduce operating or capital costs. 
 
Summary – The project will allow the Wausau wastewater treatment facility to consistently and reliably 
comply with two effluent limits that are defined directly by the assimilative capacity of the Wisconsin River: 
phosphorus and BOD. The phosphorus limit will be defined only by present-day dischargers, ignoring the 
contributions of upstream dischargers that no longer exist. The remaining BOD-WLA of the Brokaw mill is 
small. Relative to the BOD limit, the impending phosphorus limit is the larger cost driver. A revisiting or 
“rebalancing” of the Wisconsin River offers no practical financial relief. 
 

Statement 3 
Part of the scope [Mr. Urbanek] feels is very unclear is when we talk about BOD. What is the plant design? 
Is it at maximum flow, maximum BOD, maximum waste load allocation or is it at average or minimum? 
This should be identified for all of the parameters and it should be easy to do a piping and instrument 
diagram showing the 3 levels. This would assure that the design is understood and agreed to by the 
operating and engineering personnel of the city. Some of the alternatives can be very capital expensive 
and the decision should be made ahead of time for that design point. 

 
Donohue Response 
The Facility Plan is not a design document and is not meant to be used for any sort of design review.  This 
document  outlines a wastewater treatment facility improvement project that provides the City with a safe, 
reliable, cost-effective, and Permit-compliant wastewater treatment system for the nominal 20-year planning 
period; the project upgrades will last well beyond the planning period. The City must discharge Permit-
compliant effluent in the face of all design flows and loadings listed in the Facility Plan. The final design of the 
facility will be based on the flows and loadings outlined in the Facilities Plan once approved by the City 
Council.  City staff and operating personnel are well informed of the proposed design parameters and have 
had extensive workshop discussions with the design engineers over the past year.  These workshops have 
gone over every existing process and each process upgrade or addition that is being proposed.   
 
With respect to BOD, the Facility improvements are aimed at achieving compliance with the monthly BOD 
limit when receiving the maximum month BOD loading, the weekly BOD limit when receiving the maximum-
week BOD loading, and the daily BOD limit when receiving the maximum-day BOD loading. 
 



 Page 4 
 

The effluent requirements, design flows, and design loadings presented in the Facility Plan are repeated 
below. 
 

 
 

 
 

 
 

 
  

Table 3-8 Effluent Limits in WPDES Permit WI-0025739-09 
Parameter Limit Type Limit Units  

BOD  Monthly Average 30 mg/L  
BOD Weekly Average 45 mg/L  

WLA BOD  Daily Maximum Variable 
May – Oct ppd  

TSS  Monthly Average 30 mg/L  
TSS  Weekly Average 45 mg/L  
TP  Monthly Average 1.0 mg/L Interim Limit 
pH Field  Daily Maximum 9.0 su  
pH Field  Daily Minimum 6.0 su  

Fecal Coliform  Geometric Mean – Monthly 
May – Sep 400 #/100 mL  

Fecal Coliform  Geometric Mean – Weekly 
May – Sep 656 #/100 mL  

Mercury  Daily Maximum 3.8 ug/L  
 

Table 4-2 Design Basis Flows 
Flow Flow (mgd) Peaking Factor 
Average 5.4  

Maximum Month 9.2 1.69 
Maximum Week 11.6 2.14 
Maximum Day 16.8 3.10 
Peak Hour 22.0 4.06 
Peak Instantaneous 35.8  

 

Table 4-3 Design Basis Loadings 

Parameter 
AA 

(ppd) 
MM 

(ppd) 
MW 

(ppd) 
MD 

(ppd) 
Per Capita Load 

[ppcd](2) 
BOD 11,190 14,438 17,458 24,108 0.25 
TSS 11,763 16,361 19,005 31,445 0.26 
TKN 2,004 2,586 3,130 4,193 0.045 
TP 545 703 850 1,258 0.012 

 



 Page 5 
 

Statement 4 
Regarding the scope of the study and the fact that there have been a number of exceedances at the 
wastewater plant, the root causes have not been addressed in the report. This is something that should be 
considered in the design going forward. All sort of things happen but [Mr. Urbanek] thinks we should make 
sure we engineer around any root causes of those exceedances. 

 
Donohue Response 
Mr. Urbanek correctly points out that the Facility Plan summarizes effluent violations. During the historical 
record included in the Facility Plan (2012 – 2016), the Facility violated effluent BOD,  phosphorus, fecal 
coliform, and pH limits. The project includes improvements aimed directly at eliminating each of these 
violations. The table below summarizes the violations and the improvement compartments aimed at 
preventing future violations. The City and Donohue have considered and understand the root cause of these 
violations and, armed with that understanding, developed specific strategies to address and prevent future 
violations. 

 
Violations Improvement Compartments to Remedy Violations 
BOD Activated Sludge, Secondary Settling, Phosphorus and Filtration 
Phosphorus Activated Sludge, Secondary Settling, Phosphorus and Filtration 
Fecal Coliform Disinfection 
pH Activated Sludge 

 
 

Statement 5 
A comment on the pass/fail approach. [Mr. Urbanek] finds it unusual that everything is a pass/fail at the 
plant. Everything can’t be a fail and there are some things that are operating quite well. We seem to have 
a good track record at meeting the compliance requirements. 

 
Donohue Response 
The Pass/Fail designations reveal to a broad audience, including members of the public that are not 
wastewater professionals, where the issues and concerns lie. The table on the next page shows the Pass/Fail 
designations, illustrating shortcomings or issues that need to be addressed for the 20-year planning period 
are pervasive. The specific issues are documented in Chapter 3. An example Unit Process description from 
Chapter 3 is provided on the subsequent page. 
 



 Page 6 
 

 
 

 
 

Table 1-4 Summary of Existing Unit Process Issues and Concerns 

Unit Process Safety, Reliability, Performance Capacity Regulations 
Raw Wastewater Screening ■ ■  

Raw Wastewater Pumping ■   

Grit Removal and Influent Flow Measurement ■ ■  

Primary Settling ■   

Activated Sludge System ■ ■  

Secondary Settling ■   

Effluent Filtration ■ ■ ■ 

Disinfection ■ ■  

Chemical Phosphorus Removal ■ ■ ■ 

Pre-Digestion Thickening ■ ■  

Anaerobic Digestion ■   

Post-Digestion Dewatering ■ ■  
Biosolids Cake Storage ■ ■  

 



 Page 7 
 

 
 
We agree with Mr. Urbanek: “some things are operating quite well” and the Facility “has a good track record 
at meeting the compliance requirements.” The project includes very little new infrastructure because of that.  
 
  

1.1.1 ANAEROBIC DIGESTION 
Condition Categories Pass Fail 
Safety, Reliability, Performance  ■ 
Capacity ■  
Regulations ■  
Capacity 

 Firm Capacity = 74,501 gpd 
Configuration 
Primary Digesters 

 Number = 2 
 Diameter = 65 ft 
 Side Water Depth = 22.5 ft 
 Unit Volume = 74.7 kcf 
 Loading Rate = 65 ppd-VSS/kcf 
 Detention Time = 24 to 27 days 
 Mixing = Draft tube/heated 

Secondary Digesters 
 Number = 2 
 Diameter = 80 ft 
 Side Water Depth = 20 ft 
 Unit Volume = 100.5 kcf 
 Detention Time = 30 days 
 Mixing = JetMix 

Total Digester Volume = 2.62 mgal 
Description 
Primary sludge and waste activated sludge are stabilized by mesophilic anaerobic digestion. There are two 
primary digesters and two secondary digesters. External draft-tube mixers heat and mix both primary digesters. 
Digested sludge flows by gravity from the primary digesters to the secondary digesters. The secondary digesters 
are not heated but are mixed by a pump-nozzle mix system. Capacity is adequate when both primary digesters 
are in service; however, converting one or more secondary digesters to primary digesters will enhance 
performance, capacity, and maintainability. Large secondary digesters provide minimal value, serving only to 
equalize flow upstream of dewatering.  
Issues 

 The biogas compressors are nearing the end of their reliable service lives and are unable to maintain 
adequate pressure in the biogas-storage sphere. The sphere is rated for 30 psi. The compressors 
maintain between 12-20 psi. This reduced pressure reduces storage biogas volume or stored biogas 
capacity. 

 The biogas piping is undersized and has an interior coating that has reduced its capacity. Piping needs 
to be replaced with stainless steel piping. 

 The two secondary digesters provide minimal value as such. One or both should be converted to 
primary digesters, enhancing biogas production, capacity to produce biogas, and enhancing digester 
complex flexibility to better accommodate digester cleaning and maintenance. 

 Digester complex piping limits operating flexibility. 
 The secondary digester covers are in poor condition and need to be replaced. The digester complex 

roof needs to be replaced. 
 Digesters overheat during the warm-weather months when the microturbines are running. 
 The digester complex does not comply with NFPA 820. This is a safety concern. See the NFPA 820 

discussion (Section 3.10). 
 



 Page 8 
 

Statement 6 
[Mr. Urbanek] feels the capital cost discussion is very brief. The exclusions aren’t defined and the 
probability for completing the project for $80 million is not defined. If this goes forward he suggests 
getting an $80 million guarantee from Donohue. When you look at the estimate, 30% of the cost is for 
unidentified items. There could be errors, omissions, contingencies and training. Is it in the estimate or 
isn’t it. He believes the operating and maintenance costs will also increase due to more equipment, more 
systems and more processes. His suggestion is to update the scope. It is important to have a meaningful 
and valid cost estimate.  
 
Additionally, Mr. Force followed up with a related question: Should we more closely analyze the estimated 
costs of both wastewater and water treatment plant capital projects, to gain a better understanding of 
estimates for engineering and design costs, capital equipment costs, operating costs, spare parts and 
operator training costs, costs for on-the-fly changeover from existing processes to new processes, and 
costs for city engineering and project management functions. Are there contingencies in the costs and 
what are these? 

 
Donohue Response 
This Statement includes multiple concerns. We attempt to address each below. First, however, reviewing 
Donohue’s track record estimating the cost of large wastewater treatment facility improvement projects 
might alleviate the concerns of some. The figure below shows Donohue construction cost opinions and low 
bids for all Donohue projects that exceeded $30M in construction. 
 

 
 
The figure below shows Donohue construction cost opinions and low bids for large wastewater treatment 
facility projects led by Mike Gerbitz (Donohue Project Manager for the Wausau Project). 

$1
09

 

$5
5 

$5
2 

$4
4 

$4
3 

$3
6 

$3
6 

$3
5 

$3
5 

$3
5 

$3
3 

$3
3 

$9
3 

$5
1 

$4
8 

$4
5 

$4
4 

$3
4 

$3
0 

$2
2 $2

9 

$3
0 

$2
9 

$2
9 

$0

$20

$40

$60

$80

$100

$120

Construction 
Cost 

(2019$)

M
ill

io
ns

Donohue Construction Cost Opinions
Large Wastewater Treatment Facility Projects

Donohue Opinion Low Bid

Low bids average 89% of Donohue cost opinions



 Page 9 
 

 
 
The previous figures reveal an exceptional track record of estimating construction costs and avoiding bid-day 
cost surprises. This is a reflection of our rigorous adherence to a design process that requires multiple, 
detailed construction cost opinions. Donohue produces five Design Phase construction cost opinions: the 
Preliminary Layout Design Phase (1), Final Layout Design Phase (1), and Final Design Phase (3). After the 
planning phase, construction cost opinions are produced in the same manner contractors use to generate 
their bids: using quantity take-offs from the drawings, major equipment quotes, and material quotes or costs 
from recent projects.  
 

 
 
Donohue has completed the Preliminary Layout Design Phase and produced a detailed construction cost 
opinion using quantity take-offs, equipment quotes, and material costs. The quantity take-offs were 
extracted from Preliminary Layout Design drawings for the Site and each Structure. The table on the next 
page shows the detail and resolution included in the Preliminary Layout Design Phase cost opinion: Material, 
Equipment, and Labor costs were estimated for the Work required throughout the Site and at each Structure 
for each of the 16 Specification Divisions. 

$1
09

 

$5
2 

$3
6 

$3
5 

$2
2 

$1
8 

$9
3 

$4
8 

$3
0 

$3
0 

$2
2 

$1
7 

$0

$20

$40

$60

$80

$100

$120

Construction 
Cost 

(2019$)
M

ill
io

ns

Donohue Construction Cost Opinions | Gerbitz-Led Projects
Large Wastewater Treatment Facility Projects

Donohue Opinion Low Bid

Low bids average 88% of Donohue cost opinions

Planning
Preliminary 

Layout Design
Final Layout 

Design
Detailed 
Design

Project Phases

Cost Opinion

Contigency
30%

Contigency
20%

Contigency
15%

Contigency